WINDSOR"

Karcher Group

Spare Parts List

(1.008-048.0)
Clipper Duo

From Serial Number (Ref No1*)
*See Serial Number Page
or call manufacturer

%‘gﬁ}jﬁ CLICK TO ORDER PARTS  sswosoos 1wosns


https://shop.monsterjanitorial.com/parts/windsor-parts/

How to Use this Spare Parts List

The PARTS LIST section contains assembled parts illustrations and corresponding parts list. The parts lists include
a number of columns of information:

REF - column refers to the reference number on the parts illustration.
PART NO. - column lists the part number for the part.

QTY - column lists the quantity of the part used in that area of the machine.
DESCRIPTION - column is a brief description of the part.

SERIAL NO. FROM - If this column has an (*) and a Reference number, see the SERIAL NUMBERS page
in the back of your manual. If column has two asterisk (**), call manufacturer for serial number. The serial
number indicates the first machine the part number is applicable to. The main illustration shows the most
current design of the machine. When a boxed illustration is shown, it displays the older design.

NOTES - column for information not noted by the other columns.

NOTE: If a service or option kit is installed on your machine, be sure to keep the KIT INSTRUCTIONS which
came with the kit. It contains replacement parts numbers needed for ordering future parts.

86408800 Spare Parts List - Clipper Duo



How to Use this Spare Parts List............... 2
TableofContents ........................... 3
BrushDeck............ .. ... 4
BrushDeck Motor. . ........................ 6
Brush Deck Mounting . . ..................... 8
ControlPanel .......... ... ... .. ... ..... 10
Decal........... .. 12
Hand Tool.......... ... .. . ... 14
Handle. . ........ .. ... . .. 16
Handle Bracket........................... 18
Handle Mounting. . ......... ... .. ... .. ... 20
Handle Release Lever ..................... 22
Recovery Tank . ...... ... .. 24
Solution1 ... ... ... 26
Solution 2 .. ... 28
SolutionTank ........... ... ... 30
VacuumShoe............ .. ... .. 32
Vacuum Shoe Mounting .. .................. 34
Vacuum. .. ... e e 36
Wheel & Axle ......... ... .. ... . ... .. .. ... 38
Wiring Diagram . . .. ... ... . 40
SerialNumber. . ........ ... ... .. ... .. ... 42
Notes. . ... .. 43

86408800 Spare Parts List - Clipper Duo

Table of Contents




Brush Deck

4 86408800 Spare Parts List - Clipper Duo



Brush Deck

REF | PART NO.| QTY DESCRIPTION SEEQCI)'MNO' NOTES

1 86223780 8 SCR, M4X8, SET, ISO4029,CP,BLK

2 86224170 2 SHAFT, 6.2MM BRUSH DRIVE

3 86373070 2 ASM, BRUSH END, NON-DRIVE

4 86012810 1 SHAFT, ASM, DRIVE 16"

5 86223520 3 RING, 28MM INT SNAP PHOSPHATE

6 86223310 1 PULLEY, 5MM HTD, 18T, 12.7 ID

7 86215250 1 BELT, 2S 5MM HTD, 15W, 128T

8 86224660 1 SPRING, TENSIONER

9 86173330 1 WASHER, M5 FLAT, ISO7093 SS

10 | 86014990 9 SCR, M5X20, SHCS ISO4762, SS

11 | 86215870 1 BRKT, TENSIONER ARM

12 | 86012780 2 PULLEY ASM, 5SMM HTD 22T
13A | 86216050 1 BRUSH, EXTRACTOR 16"
13B | 86295520 1 BRUSH, EXTRACTOR 16" NATURAL
14 | 86223490 2 RING, 10MM EXT SNAP, DIN 471

15 | 86224130 1 SHAFT, TENSIONER

16 | 86343870 1 HOUSING ASM, BRUSH DRIVE

17 | 86294070 1 PULLEY, 36T SMM HTD

18 | 86012790 2 SHAFT ASM, BRUSH DRIVE

19 | 86172970 3 SCR, M5X12, PHLP FHMS, 1SO7046, SS
20 | 86222870 1 PLATE, BRUSH DRIVE COVER

21 | 86217780 1 EXTRUSION, DUAL BRUSH 16"

22 | 86219390 1 HOUSING, BRUSH CLIP

23 | 86173350 4 WASHER, M5, FLAT, ISO7089,SS

24 | 86172980 2 SCR, KA50X10, PT OHS, WN14112, PLTD
25 | 86224630 2 SPRING, BRUSH CLIP

26 | 86277130 7 SCR, 5/16-18 X 1.00 CARRIAGE SS
27 | 86215230 1 BEARING, BRONZE FLANGED

28 | 86294060 1 PULLEY, 30T 5MM HTD

29 | 86350490 3 PLUG, HOLE, 5SMM DIA X 12 MM L

86408800 Spare Parts List - Clipper Duo



Brush Deck Motor

86408800 Spare Parts List - Clipper Duo



Brush Deck Motor

REF PART NO. | QTY DESCRIPTION SEE:?CI)'MNO' NOTES
1 86273750 6 | SCR, 1/4-20 X 5/8 HHCS SS
2 86173340 6 | WASHER, SPLIT LOCK, 1/4 SS
3 86010630 6 | WASHER, 1/4 ID X 5/8 OD SS
4 86215880 2 | BRKT, MOTOR MOUNT
5 86294490 1 |BRUSH MOTOR ASM 115V INCLUDES #4, 16,17
6 86222290 3 | NUT, 5/16-18 HEX NYLOCK SS
7 86346070 2 | COUPLER, 2-JAW, 35MM INCLUDES #9
8 86234600 1 | COUPLER, SPIDER
9 86172960 2 | SCR, SET, M6X8, SH, 1SO4029,SS
10 86225790 3 | WASHER, 5/16 X .63 SS
11 86005640 1 | NUT, 10-32 HEX NYLOCK
12 86002390 1 | CLAMP, 1.75" WORM GEAR X .312
13 86198450 1 | CLAMP, 5/16 NYLON
14 86276820 1 |SCR, 10-32 X 1/2 PTHMS BLK NP
15 86216750 1 | CLAMP, WORM GEAR 40-64MM
16 86332820 - | RUN CAPACITOR 25 UF
17 86332830 - | START CAPACITOR 150 UF

86408800 Spare Parts List - Clipper Duo



Brush Deck Mounting

86408800 Spare Parts List - Clipper Duo



Brush Deck Mounting

REF | PART NO. | QTY DESCRIPTION SEE?CI)'MNO' NOTES
1 86302710 1 | DEFLECTOR, SPRAY
2 86270830 | 11 | NUT, 5/16-18 HEX NYLOCK SS
3 86010670 | 13 | WASHER, 5/16 FLAT SS
4 86259410 4 | WASHER, THRUST .51 ID X 1 OD X .063
5 86296450 1 | BRKT, DECK ARM CROSSBAR
6 86228990 4 | BEARING, FLNGD, .314 ID X .502 OD
7 86277130 8 | SCR, 5/16-18 X 1.00 CARRIAGE SS
8 86295010 1 | BRKT, DECK ARM RIGHT
9 86294940 1 | BRKT, LEFT DECK HANGER
10 | 86294950 1 | BRKT, RIGHT DECK HANGER
11 | 86270990 4 | NUT, 10-32 HEX NYLOCK
12 | 86010650 4 | WASHER, #10 X 9/16 OD
13 | 86071800 2 | BRKT, BRUSH DECK PIVOT
14 | 86225790 1 | WASHER, 5/16 X .63 SS C
15 | 86006580 2 | SCR, 1/4-20 X 1/2 PPHMS SS DL
16 | 86395270 1 | COVER, BRUSH DECK MOTOR
17 | 86008460 2 | SPACER, .5000D X .391ID X .400
18 | 86296480 2 | CUSHION, BRUSH DECK
19 | 86295020 1 | BRKT, DECK ARM LEFT
20 | 86271840 1 | NUT, 5/16-18 HEX NYLOCK THIN SS
21 | 86361560 1 | GUARD, SPLASH

86408800 Spare Parts List - Clipper Duo




Control Panel

10 86408800 Spare Parts List - Clipper Duo



Control Panel

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
1 86002010 2 | BOOT, 3/8 CIRCUIT BREAKER
2 86001980 1 | BREAKER, 15A 250VAC 50vVDC
3 86215670 1 | BREAKER, 8A VDE CIRCUIT
4 86308020 1 | GASKET, HANDLE CTRL PNL
5 86173030 4 | SCR, M4 X 6, PHMS, 1ISO7045, PL
6 86173300 1 | WASHER, M8, FLAT ISO7089, SST
7 86005640 3 | NUT, 10-32 HEX NYLOCK
8 86172640 1 | NUT, M8, NYLOCK, ISO7040, SST
9 86223010 1 | PLATE, CONTROL PANEL
10 | 86301820 1 | TRANSFORMER, 24V, 115V
11 | 86224730 1 | SPRING, COMP, 12MM OD X 12.7MM
12 | 86224930 1 | STRAIN RELIEF, 14/3 STRAIGHT
13 | 86007130 1 | SWITCH DPDT 2-POSITION ROCKER
14 | 86007200 1 |SWITCH, DPDT3-POSITION ROCKER
15 | 86007140 1 | SWITCH, SPST 2- POSITION ROCKER
16 | 86010640 6 | WASHER, #10 LOCK EXT STAR SS
17 | 86295700 1 | BRKT, ELECTICAL SEPARATOR
18 | 86391130 1 | BRKT, HANDLE TRANSFORMER
19 | 86276820 5 | SCR, 10-32 X 1/2 PTHMS BLK NP
20 | 86298690 1 | RELAY, 24VAC
21 | 86297750 1 | CORD ASM, 14/3 X 22 PGTL
22 | 86233170 1 | CLAMP, 3/8 NYLON UL/CSA
23 | 86234110 1 | CORD SET, 14/3 SJITW-A X 50' YLW
24 | 86391120 1 | BRKT, HANDLE RELAY
25 | 86006620 4 | SCR, 6-32 X 1/4 PPHMS SS
26 | 86005700 1 | NUT 10-32 W/STAR WASHER PLTD

86408800 Spare Parts List - Clipper Duo

11



Decal

86408800 Spare Parts List - Clipper Duo

12



Decal

REF | PART NO. | QTY DESCRIPTION SEEQCI)_MNO' NOTES
1 86395860 1 | LABEL, DOME ACCESSORY
2 86395900 2 | LABEL, CLIPPER DUO, SIDE
3 86395400 1 | LABEL, WINDSOR LOGO DOMED
4 86298670 1 |LABEL, BRUSH INSTALL
5 86395910 1 |LABEL, CTRL PNL CLP DUO
6 86390460 1 | LABEL, STRAINER, CLP DUO
7 86334950 1 | LABEL, DRAIN, DIRTY WATER
8 86335990 1 | LABEL, INTAKE, FRESH WATER
9 86334980 1 | LABEL, WAND GRIP LOCATOR

86408800 Spare Parts List - Clipper Duo

13



Hand Tool

14

86408800 Spare Parts List - Clipper Duo



Hand Tool

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
1 86200810 1 | NIPPLE, 1/8 FPT QD FEM BRASS
2 86293280 1 |HOSE, 1/4" RETRACTABLE
3 86293290 1 |HOSE ASM, 38.1 X 711 BLK VAC
4 86293500 1 |HANDTOOL ASM
5 86293750 1 | RETAINER, SOLUTION HOSE

86408800 Spare Parts List - Clipper Duo 15



Handle

16

86408800 Spare Parts List - Clipper Duo



Handle

REF | PART NO. | QTY DESCRIPTION SEE:?CI)'MNO' NOTES
1 86312730 3 | SWITCH, HANDLE
2 86224500 4 | SPACER, HANDLE EXTRUSION
3 86218660 1 | HANDLE, GRIP
4 86223830 1 | SCR, M8X40, SHCS, ISO 4762, SST
5 86173000 3 | SCR, KA40X20, PT OVAL, WN1412, PL
6 86293400 4 | SCR, M5X12 SHCS GR 10.9 PLT
7 86335610 1 | HOOK, UPPER, CORD YLW
8 86218950 2 | HOOK, LOWER, CORD
9 86218640 1 | HANDLE, EXTRUSION, LEFT
10 | 86218630 1 | HANDLE, EXTRUSION, RIGHT
11 | 86216500 2 | CABLE - ACTUATION, HANDLE

86408800 Spare Parts List - Clipper Duo

17




Handle Bracket

86408800 Spare Parts List - Clipper Duo

18



Handle Bracket

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
1 86276800 5 | SCR, 10-32 X 3/8 HHMS SS
2 86279170 6 | WASHER, #10 X 1.0 FLAT
3 86296830 2 | BRKT, HANDLE PIVOT
4 86296860 2 | PLATE, HANDLE PIVOT LATCH
5 86296880 1 |LEVER, HANDLE RELEASE LEFT
6 86296890 1 |LEVER, HANDLE RELEASE RIGHT
7 86296920 1 | BRKT, HANDLE TANK MOUNT
8 86296970 1 | MECHANISM MOUNT, LEFT
9 86296980 1 | MECHANISM MOUNT, RIGHT
10 | 86302860 2 | SPRING, EXT .25D X 1.13L X .031W
11 | 86298840 1 |SCR,10.32 X 1.0 HHMS PLT
12 | 86233170 1 | CLAMP, 3/8 NYLON UL/CSA
13 | 86005640 1 | NUT, 10-32 HEX NYLOCK
14 | 86274400 4 | SCR, 1/4-20 X 5/8 BHCS
15 | 86298830 2 | NUT, 10-32 LOCK DT 1/8 THK PLT
INCLUDES
16 | 86312160 1 | KIT HANDLE PIVOT LEFT #3,4,5.8 AND 10
17 | 86324360 1 | KIT HANDLE PIVOT RIGHT INCLUDES

#3,4,6,9 AND 10

86408800 Spare Parts List - Clipper Duo

19



Handle Mounting

86408800 Spare Parts List - Clipper Duo

20



Handle Mounting

REF | PART NO. | QTY DESCRIPTION SEEQCI)_MNO' NOTES
1 86274400 2 | SCR, 1/4-20 X 5/8 BHCS
2 86006950 6 |SCR, 10-32 X 1/2 PPHMS BLK NP
3 86276490| 6 |SCR, 5/16-18 X 5/8 HHCS SS
4 86010670 6 | WASHER, 5/16 FLAT SS
5 86345230 2 | CAP, BRUSH ASM, CLP DUO
6 86295770 2 | CAP, HANDLE, INNER
7 86297220 1 | PANEL, CONN. ACCESS
8 86379640 2 | WASHER, NYL, RETAINING, #10, .03 THK

86408800 Spare Parts List - Clipper Duo

21




Handle Release Lever

22

86408800 Spare Parts List - Clipper Duo



Handle Release Lever

REF | PART NO. | QTY DESCRIPTION SEEQCI)_MNO' NOTES
1 86215240 2 | BEARING, FLANGE, 10M ID
2 86215630 1 | BRACKET, LEVER, CONSOLE
3 86300570 1 | CONSOLE, BRC 45/45 C, TRM, BLK
4 86008650 4 | COTTER, 14" RING
5 86218190 2 | GASKET, CONSOLE, TUBE
6 86218020 1 | GASKET, LEVER, HANDLE
7 86335630 1 |LEVER, PIVOT HANDLE YLW
8 86222280 4 | NUT, 10-32 HEX NYLOCK SS
9 86295820 2 | PIN, LEVER SHAFT
10 | 86221840 1 | PIN, LINKAGE
11 | 86222550 1 |PIN, PIVOT, LEVER
12 | 86222990 1 | PLATE, PIVOT, LEVER
13 | 86173030 4 | SCR, M4 X 6, PHMS, ISO7045, PL
14 | 86293370 4 | SCR, M8X70, HHCS, GR 10.9 PLT
15 | 86224540 4 | SPACER, 8.51D X 45L
16 | 86254970 1 | SPRING, COMP 18MM OD X 83 X 2
17 | 86259400 1 | WASHER, THRUST .51 1D X 1 ODBRO
18 | 86225950 1 | WELDMENT, PIVOT SHAFT, LEVER

86408800 Spare Parts List - Clipper Duo

23



Recovery Tank

86408800 Spare Parts List - Clipper Duo

24



Recovery Tank

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
COMPLETE W/
1 86293520 1 | DOME ASM, CLIPPER DUO GASKET
2 86218180 1 | GASKET, DOME
3 86003630 1 | FLOAT SHUT-OFF
4 86299220 1 | TANK,RECOVERY, BLACK (TRIMMED)
5 86297250 1 | HOOK, WIREFORM, HANDTOOL
6 86006950 2 | SCR, 10-32 X 1/2 PPHMS BLK NP
7 86401400 1 | HOSE, CAP, YLW
8 86004510 1 | HOSE, INSERT
9 86002400 1 | CLAMP, 2.0" WORM GEAR X .312W
10 | 86296640 1 |HOSE, 1.5 X 19.0 DRAIN
11 | 86233140 1 | CLAMP, 2.0" WORM GEAR

86408800 Spare Parts List - Clipper Duo

25



Solution 1

86408800 Spare Parts List - Clipper Duo

26



Solution 1

REF | PART NO. | QTY DESCRIPTION SEE:?CI)'MNO' NOTES
1 86308240 1 | GASKET, SOLUTION ASSY
2 86367130 1 | ELBOW, JG, 3/8 STEM X 1/4 TUBE
3 86218360 2 | GROMMET, 3/4 1D X 7/8 GROOVE
4 86367120 1 | ELBOW, JG, 3/8 STEM X 3/8 TUBE
5 86005640 4 | NUT 10-32 HEX NYLOCK
6 86273930 2 | SCREW 8-32 X 1/2 PPHMS
7 86006790 2 | SCREW 10-32 X 3/8 HHTR W/STAR
8 86274290 2 | SCREW, 10-32 X .375 PHPNHMS SS
9 86298840 4 |SCR, 10-32 X 1.0 HHMS PLT
10 | 86010650 4 | WASHER #10 X 9/16 OD
11 | 86367640 1 | ELBOW, UNION, JG, 3/8 TUBE
12 | 86294700 1 | BRKT, SOLUTION ASSY
13 | 86294720 1 | ASSY, FRAME, SOLUTION
14 | 86297930 2 | GROMMET, .50ID X .06
15 | 86298120 1 | NUT, SPEED, #8-32
16 | 86299120 1 | TERMINAL STRIP, 4-PQS, .25
17 | 86390430 1 | TUBE, NYL 3/8 X 10.75"LG
18 | 86004350 1 |HOSE 3/8ID NYL11 YLW X 5.75"
19 | 86364240 1 | PUMP, 115V 120PSI SW W/INTERNAL BY PASS

86408800 Spare Parts List - Clipper Duo

27



Solution 2

86408800 Spare Parts List - Clipper Duo

28



Solution 2

REF | PART NO. | QTY DESCRIPTION SEEQCI)_MNO' NOTES
1 86302620 1 |FOAM,1X1X20
2 86390450 1 |TUBE, NYL 1/4 X 17.5"LG
3 86367210 2 | TUBE, NYL, 1/4 X 8.38 LG
4 86367150 2 |ELBOW, JG, 1/4 STEM X 1/4 TUBE
5 86270780 1 | NUT, 8-32 HEX
6 86273930 2 |SCR, 8-32 X 1/2 PPHMS
7 86006520 6 |SCR, 8-32 X 3/8 PPHMS SS
8 86295050 1 | PLATE, BOTTOM
9 86295060 1 |COVER, SIDE
10 | 86297210 1 | COVER, NOZZLE MOUNT
11 | 86297850 1 | CLAMP, SOLENOID PUMP
12 | 86297890 1 | TERMINAL STRIP, 3-PQS, .25
13 | 86299330 1 | HARNESS, HANDLE CONNECTOR
14 | 86390380 1 | ADAPTER, 1/2MPT X 3/8FPT X 1/8FPT
15 | 86300310 1 | BUSHING, STRAIN RELIEF
16 | 86367220 1 | TUBE, NYL, 1/4 X 20 LG
17 | 86310710 1 |SCR, 8-32 X 1/2" PFHMS PLT
18 | 86390390 1 | STRAINER, 8OMESH SCREEN CYL
19 | 86298090 1 | ASSY, NOZZLE MOUNT
20 | 86390400 1 | CONNECTOR, JG, 3/8MPT X 3/8 TUBE
21 | 86297230 1 | BAFFLE, ACOUSTIC
22 | 86297440 1 | JET, PROMAX, 11008
23 | 86012550 1 | JET, PROMAX, 11001
24 | 86004570 2 |JET BODY, MINI PROMAX BODY
25 | 86010820 2 | WASHER, 7/16 X 3/4 X .19 RUBBER
26 | 86367160 5 | ELBOW, FIXED, JG, 1/4 TUBE X 1/8 MPT
27 | 86373360 2 | TUBE, NYL, 1/4 X 1.63 LG
28 | 86367170 1 | TEE, UNION, JG, 1/4 TUBE
29 | 86297290 1 | VALVE, SOLENOID, 120VAC, 1/8 NPT
30 | 86373350 1 | TUBE, NYL, 1/4 X 32 LG
31 | 86353090 2 |SCR, 8-32 X 5/16 PPHMS SS
32 | 86201110 1 | PUMP, 110/120 60 HZ FLOJET
33 | 86367180 2 | ADAPTER, FML, 1/4 TUBE X 1/8 FPT
34 | 86302640 1 | FOAM, SOLN ASM LID
35 | 86010640 3 | WASHER, #10 LOCK EXT STAR SS
36 | 86245040 1 | LABEL, GROUND SYMBOL
37 | 86010650 1 | WASHER #10 X 9/16 OD
38 | 86006800 1 |SCR, 10-32 X 1/2 PHTR PLT
39 | 86395250 1 | COVER, SOLN ASM, LOWER, TRIM
40 | 86006790 7 | SCREW 10-32 X 3/8 HHTR W/STAR

86408800 Spare Parts List - Clipper Duo

29



Solution Tank

86408800 Spare Parts List - Clipper Duo

30



Solution Tank

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
1 86200820 1 | NIPPLE, 1/8FPT QD ,MALE BRASS
2 86260690 1 | HOSE ASM, FCT ADPTR X 60" NBRD
3 86233110 1 | CLAMP, 1.0" WORM GEAR
4 86233090 1 | CALMP 1/4 1D HOSE
5 86234790 1 |COVER, CLP SOLUTION
6 86238460 1 |HOOK, STRAP
7 86373610 1 | CONNECTOR, JG, 1/4 TUBE X 1/8 MNPT
8 86197920 1 | HOSEBARB, 1/2MPT X 3/8 NYL DL
9 86395260 1 | SHROUD, FRONT
10 | 86006860 4 | SCR, #10 X 1/2 PPHST TYPE B SS
11 | 86276160 1 |SCR, 10-32 X 5/8 PPHMS BLK
12 | 86276290 3 | SCR, #10 X 3/4 PPHST HI-LO BLK
13 | 86276490 1 |SCR, 5/16-18 X 5/8 HHCS SS
14 | 86277050 1 |SCR, 5/16-18 X 3/4 SHCS SS
15 | 86240790 1 | HOSEBARB, 1/2MPT X 3/4 90D
16 | 86010650 4 | WASHER, #10 X 9/16 OD
17 | 86010670 1 | WASHER, 5/16 FLAT SS
18 | 86297620 1 | STRAP, HAND TOOL
19 | 86297990 1 | BRKT, HANDTOOL HOSE
20 | 86299390 1 | BAFFLE, FILL PORT
21 | 86299530 1 | BRKT, BOTTLE & QD MOUNT
22 | 86299590 1 |HOSE, 3/4ID X .12W CLR X 25"
23 | 86390420 1 | TANK, SOLN, TRIM
24 | 86270920 1 | NUT, 6-32 HEX NYLOCK SS
25 | 86273950 1 |SCR, 6-32 X 1/2 PPHMS
26 | 86246080 1 | LANYARD, 18.0 W/LOOP & EYE

86408800 Spare Parts List - Clipper Duo

31



Vacuum Shoe

32 86408800 Spare Parts List - Clipper Duo



Vacuum Shoe

REF | PART NO. | QTY DESCRIPTION SEEQCI)_MNO' NOTES
1 86225650 1 | VACUUM SHOE, 18"
2 86218110 1 | GASKET, 18" VAC SHOE OUTER (TWO HALVES)
3 86218270 2 | GASKET, 18 " VAC SHOE SIDE
4 86218260 1 | GASKET, 18" VAC SHOE CENTER
5 86223230 1 | PLATE, 18" VACUUM SHOE
6 86172950 | 12 | SCR, M5X12, SHCS, ISO4762, SS
7 86293170 1 | WIPER ASM 18"
8 86293190 2 | PIN, CLEVIS
9 86293180 1 | BEARING, BRONZE FLANGED
10 | 86218250 1 | GASKET 18" WIPER

86408800 Spare Parts List - Clipper Duo 33



Vacuum Shoe Mounting

86408800 Spare Parts List - Clipper Duo

34



Vacuum Shoe Mounting

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
1 86003010 1 | CUFF HOSE 1.5" BLK A 2161
2 86004290 1 |HOSE, 1.5 BLK VAC X 45"
3 86002390 1 | CLAMP, 1.75" WORM GEAR X .312
4 86297470 1 | ASM, TRAVEL LIMITER
5 86276490 2 | SCR, 5/16-18 X 5/8 HHCS SS
6 86010670 2 | WASHER, 5/16 FLAT SS
7 86295030 2 | SPRING, EXT .562D X 6.0L X .072W
8 86278280 2 | SHOULDER BOLT
9 86296510 1 | BRKT ASM, VAC SHOE MOUNT
10 | 86005810 2 | NUT, 1/4-20 HEX NYLOCK SS
11 | 86259420 2 | WASHER, THRUST .51 ID X 1 ODBRO
12 | 86272750 1 | RING, 5/8 EXTERNAL SNAP
13 | 86010730 1 | WASHER, 5/8
14 | 86298080 2 | SCR, 5/16-18 X 3/4 FHSC SS
15 | 86259410 2 | WASHER, THRUST .51 ID X 1 OD X .063
16 | 86010630 2 |WASHER, 1/4 ID X 5/8 OD SS
17 | 86273750 2 | SCR, 1/4-20 X 5/8 HHCS SS
18 | 86293160 2 |VAC SHOE ASM 18"
19 | 86300340 1 | BLOCK, DECK LINKAGE
20 | 86014990 1 | SCR, M5X20, SHCS, ISO4762, SS

86408800 Spare Parts List - Clipper Duo

35



Vacuum

86408800 Spare Parts List - Clipper Duo

36



Vacuum

REF | PART NO. | QTY DESCRIPTION SERIAL NO. NOTES
FROM
1 86300300 4 | SCR, #8 X 2" PPHSMS
2 86217480 1 | COVER, VAC MOTOR
3 86299250 1 | ASSY, VAC MOTOR
4 86002390 1 | CLAMP, 1.75" WORM GEAR X .312
5 86004290 1 |HOSE, 1.5 BLK VAC X 45"
6 86302620 1 |FOAM,1X1X20

86408800 Spare Parts List - Clipper Duo 37



Wheel & Axle

86408800 Spare Parts List - Clipper Duo

38



Wheel & Axle

REF | PART NO. | QTY DESCRIPTION SEE::?CI)'MNO' NOTES
1 86276490 5 | SCR, 5/16-18 X 5/8 HHCS SS
2 86010670 5 | WASHER, 5/16 FLAT SS
3 86300070 2 | HUBCAP, 9.75" WHEEL, BLACK
4 86001660 2 | HUBCAP, 5/8" SHAFT
5 86226050 2 | WHEEL, 9.75" X 1.5"
6 86010730 2 |WASHER, 5/8ID X 1.18 X .06 SS
7 86294920 1 | AXLE ASM, CLIPPER DUO

86408800 Spare Parts List - Clipper Duo

39



Wiring Diagram

HANDLE CONSOLE

| |
I BLU !
‘ BLK ‘
| |
| BLK |
BLU
‘ ORG / 6/ ‘
| 3 !
| VAC MOTOR 7 / |
CIRCUIT BRKR 9 9
‘ W oo / BLU RELAY ‘
| SWITCH SWITCH SWITCH 1 |
‘ 90 F/l [oF aon ©F |
— —3 — C—| BRN
DEEP CLEAN PIGGYBACK @ s
BLU
| 9 |
| 8L BLK |
90 F/I
CONTINUOUS 90 FN 90FNl WHT 90 F/l } ___Rep
g M— — | — ] 13 14
L riceveack PIGGYBACK
| BRUSH MOTOR |
| CIRCUIT BRKR |
SOFT ORG TRANSFORMER
ACCESSORY
0FI  guTTON LIGHT CLEAN 90 F/l
I~ SprAY — —3 — WHT RED
| PIGGYBACK © G |
| r BLK o |
) / BLU s
RED 7 2
BLU RED
| H / © G |
[ J/@: [
5 ATTACH TO CTRL BRKT
/
CTRL PNL GRD LUG —7
| N |
! 4 A A !
[ R S i . 1
- - T T Y74l zlE - -
HEEREE
,,,,, ° 15
SOLUTION GROUP 000000
<|z3|alz 2|
3|5|3|&|2(5
TERMINAL STRIl RS
2| 3| 3

ll TERMINAL STRIP
/
)

x

BLK

WHT|

ASSY

GRN

JACKETED CABLE/

‘ 2| o
El @
! °l ~ TART CAPACITO} RUN CAPAC\TOR‘
| WHT| (150 uF) (25 pF) I
RED
BLU
BLK
| M . A
‘ @ 3 E

BRUSH DRIVE MOTOR

40 86408800 Spare Parts List - Clipper Duo



Wiring Diagram

REF | PART NO. | QTY DESCRIPTION SEE:QI)'MNO' NOTES
1 86296060 1 | HARNESS, HANDLE
2 86297750 1 |CORD ASM, 14/3 X 22 PGTL
3 86298180 1 | WIRE, 540MM BLU/18 76046 XSTRIP
4 86296010 2 | WIRE, 240MM ORG/18 76031X76046
5 86296020 1 | WIRE, 150MM RED/18 76031X76046
6 86295980 1 | WIRE, 605MM BRN/18 76046X76047L
7 86268210 1 | WIRE, 15" GRN/18 76008 X 76008
8 86295990 2 | WIRE, 80MM BLU/18 76031X76046
9 86296000 2 | WIRE, 150MM WHT/18 76046X6046
10 | 86299330 1 | HARNESS, HANDLE CONNECTOR
11 | 86299370 1 | WIRE, 10"WHT/14 76029 X 76029
12 | 86299340 1 | HARNESS, BRUSH DECK
13 | 86299360 1 | WIRE, 10" RED/14 76029 X 76029
14 | 86294220 1 | BRUSH DECK WIRING HARNESS
15 | 86312170 1 | HANDLE HARNESS CONNECTOR

86408800 Spare Parts List - Clipper Duo

41



Serial Number

REF. -
NO. MODEL: SERIAL #
1 | RESERVED
42 86408800 Spare Parts List - Clipper Duo




Notes

86408800 Spare Parts List - Clipper Duo 43



